6.5et. 2006 17:23

CARRARO SERVICE ++39+49-9219160

HS 6.06 CARRARD AXLE ref. 134379
For "CASE"
Spars Parts List

Nr. 4960

JULY '96

P.

1



6.5et. 2006 17:23 CARRARO SERVICE ++39+49-9219160

- HS 6.06 CARRARO AXLE ref, 134379
For "CASE"
SPARE PARTS LIST
{NDEX OF PAGES
1.2 Axle housing
21 Swivel housing

3.2
4.1
5.0
6.2
71

Steering cylinder
Bevel gear/Pinlon set
Drive shafts
Differential

Wheel hubs

Nr. 4960



6.5et. 2006 17:23

CARRARO SERVICE ++39+49-9219160

HS 6.06 CARRARD AXLE ref. 134379
Axle housling

Nr. 4960

P

MOD. N. 5643-6021

fos.  Ret Uy Desctiption Pos,  Rel. 0.y Desgriptlon
1 131019 1 Giasket
2 130532 1 Plug
3 104988 1 Breather M10x1
4 128511 4 Balt M12x70 (Self locking)
5 128105 1 Caver
6 134407 1 Axis housing
7 092270 1 Oil plug M22x1,5
8 020775 g8 Boit M3x12 (Self Iocking)
g 120019 2 Bush
10 118674 2 Oll zaal 35x50x10
11 (26609 1 Q.1ng
12 066344 1 Plug kit

3



6.5et. 2006 17:23

CARRARO SERVICE ++39+49-9219160

HS 6.06 CARRARC AXLE ref. 134379

Swivel housing

Nr. 4960

2.1

P

MOD. N. 5643-6021

o0 =] R Ot B N =

Pos. Ref, Q.ty Desoription Pos. Ref, 0.ty Description
1 133218 1 Stearing arm RH -
1 138217 1 Stearing arm LH
2 1m 2 King pin
3 133139 - Shim 0,10mm
3 133140 - Shim 0.19mm
3 18M4 - Shim 0.35mm
4 183143 2 Swivel houslng
5 128019 ? Bush
6 026146 2 Oll seal 35x47x7
7 1157158 4 Ol zesl
g 132278 4 Baaring
9 118463 2 Soraw M12x1.75x60
i 022123 2 Nut M.12
11 DZ4210 4 Graaser nippleMBxi
12 131828 8 Screw M14x30 (Seff-locking
13 131967 2 Axe .
14 1291683 2 Wear ring
15 127922 20 Bolt M10x25 (Selt-locking)
16 126828 8 Bolt M14x2x40
17 126065 4 Certtaring pin D.14x40
18 136276 2 King pin

4



6.5et. 2006 11:24 CARRARO SERVICE ++39+49-9219160 Nr. 4960 P. 9
H$ 6.06 CARRARO AXLE ref. 134379 |
Steering cylindar 3.2

MQD. N. 6154
Poz.  Ref. Qty Description Pos,  Rel aly Dascription
1 048875 2 Steering arm
2 D22183 2 Nut M18x1,5
3 350505 2 Ball joint
4 130883 2 Tle rod
5 133160 1 Steering cylindar
6 128634 3 Boit M12x45 (Self locking)
7 022437 2 Nut M18x1,5 (Self locking)
8 048133 1 Rod
8 043N 1 Cylinder head
0 049132 1 Qil seal kit



6..Set- 20006 11:24 CARRARO SERVICE ++39+49-9219160 Nr. 4960 P. 6
HS 6.06 GARRARO AXLE ref, 134379
Boval gear/Pinlon sel 4.1

MOD. N, 6207

Poz.  Ref Qty Bescription Pos.  Ref. Qty Description

1 132265 - Shim 2,50 mm

1 132268 - Shim 2.60 mim

1 132267 - Shitm 2.70 mm

1 132268 - Shim 2.80 mm

1 1322649 - Shim 2.90 mm

1 182270 . Shim 3.00 mm

1 1322 - Shim 3,10 mm

1 1582272 - Shim 3.20 mm

i 182278 - Shim 3.30 mm

1 132274 - Shirm 3.40 mm

2 027350 2 Bearing

3 066129 1 Beval gear/Pinlon set Z=5/43
4 134488 . Spacer

4 134482 . Shim 70.00 mm
5 134481 1 £him 0.25 mm

5 133360 1 Shim 0.50 mm

5 133358 1 Shim 0.10 mm

6 D2g12s 1 0.ring ‘
7 132110 1 Thrust washer

8 132190 1 Ring nut

9 134490 1 Flanga

10 134499 1 Cover

11 132062 1 Qil seal 60x90x13



6.5et. 2006 17:24

HS 6.06 CARRARD AXLE ref. 134379

Driva shafls

CARRARO SERVICE ++39+49-9219160

Nr. 4960

P.

5.0

Pos, Rel. Q.ty Description Pos. Rel. Q.ty Deseription
1 134408 2 Drive shaft
2 046275 2 Halt shaft,differential side
3 048279 2 Central body
4 046270 4 Spider
5 DAG2Te 2 Half ghaft, wheel side

[



6.5et. 2006 11:25 CARRARD SERVICE ++89+49-9219160 Nr 4960 P 8
HS 6.06 CARRAROQ AXLE ref. 134379
Differantial 6.2

MOD. N. 5643-5808

Pos.  Rel Oty Desoription Pos.  Ral Gty Dasctiption

1 134400 1 Differentlal housing
2 128762 4 Thrust washer
3 130155 2 Shatt

4 130156 1 Splder

9 024489 3 Pin D&x32

6 110642 2 Plate

7 110643 10 Driva plate

8 110644 8 Plate

9 134494 1 Cover

10 136003 12 Bolt M12%1,25%30
11 D27309 2 Bearing

12 134184 - 3him 4.50 mm
12 134200 - Shim 4,60 mm
12 13420 - 8him 4.70 mm
12 1984202 - Shim 4.80 mm
12 134203 - Shim 4.90 mm
12 134204 . Shim 5.00 mm
12 134208 . Shim 5,10 mm
12 134208 - Shim 5.20 mm
12 134207 - Shim 5.30 mm
12 134208 - Shim 5.40 mm
13 130164 1 Shaft

14 DGB163 1 Differantial kit



6.5et. 2006 17:25

HS 6.06 CARRARD AXLE ref. 134379

Wheel hubs

CARRARO SERVICE ++39+49-9219160

Nr. 4960

71

P

- MOD. N° 5432
Pos. Ref. Of Description Por. Rel. 0.ty Daszeription

1 023608 2 Plug .42
2 105 2 Flange
3 021869 2 Scraw Socket head MEx10
4 022864 2 Bpring washer D.6
5 024488 4 Pln DBx26
6 021370 28 Bolt M8x25
7 128646 2 Ring nut M.50
g8 128545 2 Washer
9 27256 2?2 Bearing
10 131738 10 Nut M14x1,5
11 104781 10 stud
12 066050 2 Wheal hub
13 027257 2 Bearing
14 1268748 2 Bpacar
16 133928 2 Ol seal
16 024789 2 Snap ring D.24
i7 183106 2 Thrust washer

]





